



SGS U.S. Testing Company Inc.

US-D-OPS-04-01-T

5555 Telegraph Road • Los Angeles, CA 90040 • Tel: 323-838-1600 • Fax: 323-722-8251

CLIENT: TRIM-LOK INC.
6855 Hermosa Circle
Buena Park, CA 90622

Attn: Dan Whitener

Test Report No:	160796-3	Date:	September 19, 2001
-----------------	----------	-------	--------------------

SAMPLE ID: The Client submitted and identified the following trim test specimens as:
PN 100W1 X 1/8", Color: White

DATE OF RECEIPT: Sample entered into SGS USTC Sample Tracking System on September 14, 2001 as STN 33792.

TESTING PERIOD: September 17, 2001.

AUTHORIZATION: Client's Purchase Order Number 5785 dated September 9, 2001 received together with the samples.

TEST REQUESTED: Flammability in compliance with the FAA/FAR 23.853 and applicable Appendix F, Part 1, Paragraph (a)(1)(iv), Procedure (b)(5), 15-Second Horizontal Test and referenced DOT/FAA/AR-00/12, Aircraft Materials Fire Test Handbook, April 2000, Final Report.

TEST RESULTS: See Page 2.

CONCLUSION: The above submitted sample meets flammability requirements of FAA/FAR 23.853 and applicable Appendix F, Part 1, when tested to the 15-Second Horizontal Test.

Tested By

Yuk L. Yeung

Y. L. Yeung
Technician

Signed for and on behalf of
SGS U.S. Testing Company Inc.

Norma C. Trinidad
Norma C. Trinidad
Manager, M/Textiles Dept.

This report is issued by SGS U.S. Testing Company Inc. under its General Conditions for Testing Services (copy available upon request). SGS U.S. Testing's responsibility under this report is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. Neither the name, seals, marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional materials without the prior written approval of SGS U.S. Testing. The test report cannot be reproduced, except in full, without prior written permission of SGS U.S. Testing Company Inc.

Member of the SGS Group (Société Générale de Surveillance)



SGS U.S. Testing Company Inc.

US-D-OPS-04-03-T

Report No.: 160796-3

CLIENT: TRIM-LOK INC.

Date: September 19, 2001

Page: 2 of 2

TEST RESULTS:

FLAMMABILITY PER FAA/FAR 23.853 AND APPLICABLE APPENDIX F, PART 1, PARAGRAPH (a)(1)(iv), PROCEDURE (b)(5) 15-SECOND HORIZONTAL TEST

SAMPLE: TRIMS, PN 100W1 X 1/8", COLOR: WHITE

Table with 5 columns: Specimen No. and Direction, Burned Length (inches), Burned Time (seconds), Burn Rate (in./min.), Compliance. Rows include specimens 1, 2, 3, and an Average row showing a PASS result.

Requirements (Maximum Average): 2.5 in./min.

Legend:

* The material self-extinguished after the ignition flame was withdrawn. No flame was transmitted from across either surface to the 1 1/2 inch gauge mark and the burn rate recorded as zero.

***** End of Report